
Technical 
  Details

         2005

Speed
RPM

Orbit
mm/inch

Pad
mm/inch

Weight
kg/lb

Air Consumption
LPM/ CFM

Air Inlet
inch

Working Pressure
Bar / PSI

10,000
53581 (Non)
53582 (Central)
53583 (Self)

1.10 (2.42) 62 (2.2) 1/4 77.7   88.7
75.2   86.2

77.7   88.7

8.78 6.2 (90)

Noise (DB)
LpA   LwA

Uncertainty(DB)
KpA   KwA

3

Vibration
m/s

 93 x 178 (3-2/3x7) 2.5 (3/32 )

Index No. Description Quantity Index No. Description Quantity Index No. Description Quantity
1 Valve Lever 1 27 O-Ring 1 #61 Snap Ring 1
2 Housing Cover 1 28 Retainer Nut 1 *#62 Non-Vac. Retainer (Option) 1
3 Motor Housing 1 29 Shaft, 2.5mm 1 66 Fasten Ring 1
5 Spring Pin 1 30 H/R Key 1 67 Skirt 1
6 Muffler 1 31A Ball Bearing 1 68 Skirt Band 1
7 Muffle Cover 1 32A Dust Seal 1 69 Washer 2
8 Valve Seat 1 33 Washer 1 70 Plate 1
9 Throttle Valve 1 34 Snap Ring 1 71 Clip 2

10 Spring 1 35 Pad Retainer 1 72 Clip Key 2
11 Hose Fitting 1 #42 Central Vac. Exhaust Fitting 1 73 Spring 2
12 O-Ring 1 #43 Self-Gen. Vac. Exhaust Fitting 1 74 Spring Pin  3*50L 2
13 Valve Tappet 1 #44-1 Swivel Hose Adapter (1") 1 75 Washer M8 1
14 O-Ring 1 *#44-2 Swivel Hose Adapter (1-1/8") 1 76 Bolt 5/16-24*3/4" 1
15 Regulator 1 *#44-3 Swivel Hose Adapter (1-1/4") 1 77 Screw 6
16 Snap Ring 1 #45 Snap Ring 1 #78 sq Nut M5*10*4t 1
17 Snap Ring 1 #51 Self-Gen. Vac. Retainer 1 #79 Vacuum Adapter 1
18 Ball Bearing 1 #52 O-Ring 2 80 Bolt M5*0.8*10L 4
19 Upper End Plate 1 #53 Vacuum Hose 1 #80 Bolt M5*0.8*10L 1
20 Rotor 1 #54 Dust Bag 1 81 Non-Vac Viny Pad  3-2/3"*7" 1
21 Blade 5 #55 Screw 2 *81 Vac Viny Pad 10H  3-2/3"*7" 1
22 Spring Pin 1 #56 Central Vac. Retainer 1 *81 Non-Vac Hook Pad 3-2/3"*7" 1
23 Cylinder 1 #57 O-Ring 1 *81 Vac Hook Pad 3-2/3"*7" 1
24 O-Ring 1 #58 Swivel Muffler 1 82 Hex. Wrench 1
25 Lower End Plate 1 #59 Muffler 1
26 Ball Bearing 1 #60 Plate 1

* Option Parts     # Parts For Vacuum Model
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